


WOODST4R
DM 850 NN i PKiTY
5906813901

Part Number  [Order no. Description Quantity
1 Side Auxiliary Handle 1
2 Tapping screw ST4.2X16 10
3 Rating Plate 1
4 Impact Adjust Button 1
5 Rubber Arresting Screw 2
6 Right Housing 1
7 Impact Adjust Lever 1
8 Bearing Holder 1
9 Needle Bearing HK0O808 1
10 Circlip 10 1
11 5906813001 |Gear 1
12 Circlip 12 1
13 Bearing 6001-2Z 1
13a Cylindrical Sliding Bearing with 1
14 Spring I 1
14a Spring 1
15 Cylindrical Pin 3X6 2
16 5906813002 |Output Spindle 1
16a 5906813003 |Output Spindle 1
17 5906813004 |Chuck 13 1
18 Screw M5 left X22 1
19 Bearing 608-2RS 1
20 5906813005|Armature (500W) 1
21 Bearing 607-2Z 1
22 Bearing Sleeve 1
23 5906813006 |Stator 1
24 Oil seal ring 1
25 5906813007 [Carbon Brush Assembly 2
26 5906813008 [Carbon Brush Holder 2
27 5906813009 |Plastic Brush Holder 2
28 5906813010 [ON-OFF Switch 1
29 5906813011 [Capacitor (0.22uF) 1
30 Left Housing 1
31 Name Plate 1
32 Tapping screw ST4.2X13 2
33 Cable Clamp 1
34 Cable & Plug 1
35 Cable Armor 1
36 Pin 1
37 5906813012 |Fixed End Gear 1




	DM850 - Drawing.pdf

